

Test Certificate n°

2016CN0190

AITEX declares that the articles:

-"FABRIC ETNA".

Composition: 99% Cotton, 1% Antistatic, Satin 4/1 FR
Weight: 350 gsm
Code: 99C/1AS-350FR-S
Colour: Royal Blue
Part number: FRL-65-LT
Roll number: 132

Given by the company:

SHANGHAI XM GROUP LTD
Room 2403,88 Guangxin Road
CN-200063 Shanghai
CHINA

UNE-EN 61482-1-2:2008 + ERRATUM:2008. Live working. Protective clothing against the thermal hazards of an electric arc. Part 1-2: Test methods. Method 2: Determination of arc protection of material and clothing by using a constrained and directed arc (box test).

4.1 Live working – Protective clothing against the thermal hazards of an electric arc – Part 1.2: Test methods – Method 2: Determination of arc protection class of material and clothing by using a constrained and directed arc (Box Test) – Class 1 - (x 5 cycles washing, 6N, Dry F)

2016CN0190

Issued by AITEX on 29/06/2016

This document is of application for the tested sample, according to the tests that have been done in the previously mentioned dates in the reports above shown. This does not imply any monitoring or control activity on this product done by AITEX

Signed by: Raquel Muñoz González
Manager Innovation Area



Firmado digitalmente por
RAQUEL MUÑOZ
GONZÁLEZ
Fecha: 2016.07.14 16:41:48
+02'00'